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SHIN2009063115MR-01

SUZHOU UVPLASTIC MATERIAL TECHNOLOGY CO.,LTD.

SUITE 1001, 10/F, NISON PLAZA, NO.205 SUZHOU WEST AVENUE,
SUZHOU INDUSTRIAL PARK, SUZHOU CITY, JIANGSU PROVINCE,
CHINA

This Report cancels and supersedes the Report No.: SHIN2009063115MR dated: Oct 09,2020 issued
by SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd, original report will be invalid from

today.

Sample Name
Product Specification
Product or Lot No.

Manufacturer

ESD Polycarbonate Sheet

5mm

UVFPC-ESD

UVPLASTIC Material Technology Co.,Ltd

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No.
Date of Receipt
Testing Start Date
Testing End Date

Test result(s)

Signed for

SUIN2009007579PS
Sep 29, 2020
Sep 29, 2020
Oct 09, 2020

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

SGS-CSTC Standards Technical

Service (Shanghai)Co., Ltd.

aﬂﬂ,}j?,n

Jane Deng
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result Conclusion
1 Surface Resistance IEC 62631-3-2:2015 8.16x107 Q /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/- Not Apply to the judgment.

Original Sample Photo:
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Test Item: Surface Resistance
Sample Description: Transparent plastic part
Test Method: IEC 62631-3-2:2015
Test Condition:
Precondition: 23 +2 C, 50 +5 %RH, 96 hours
Test condition: 23 +2 ‘C, 50 + 5 %RH
Test electrode diameter: D1=50 mm, D>=60 mm
Test voltage: 100 Vdc
Electrification time: 1 min
Test Result:
Specimen No. Surface Resistance Rs (Q)
1 2.08x108
2 8.16x107
3 5.49x107
4 5.31x107
5 4.98x108
Median 8.16x107

Note: Tear off the film on the surface before testing.
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Test Photo:

Specimens
Equipment Information:
] ) o Next Calibration
Equipment Model Equipment No. Calibration date .
ate
Digital Super
DSM-8104 P-410 2020-2-12 2021-2-11
Megohmmeter
Weighting
/ P-411 2020-7-1 2021-6-30
Electrode
Note: Report SHIN2009063115MRchange to SHIN2009063115MR-01.
Revise Content Before Revise After Revise

o Surface Resistance and o
Delete Surface Resistivity S Delete Surface Resistivity
Surface Resistivity

*kkkkkkk End Of report********
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